In-Ex 600L Manual - C-Dax
Owner’s Manual
for the
In-Ex 600L/1000L Sprayer
In-Ex™
P O Box 1010, 145 Harts Road
Palmerston North
Ph: 06 354 6060
Fax: 06 355 3199
E-Mail: sales@c-dax.co.nz
www.c-dax.co.nz
SAFETY PRECAUTIONS
AN IMPORTANT MESSAGE FOR OWNERS & OPERATORS OF
In-Ex ATTACHMENTS/ACCESSORIES
Be warned of the dangers of loading your vehicle in excess of its carrying capacity.
It is important to understand that any loads or attachments whether fastened to or placed on a vehicle will
alter the stability or handling characteristics of that vehicle.
Spray tanks or other equipment must be filled only to a level where the gross weight is within the load limit of
the vehicle.
Safety is a primary concern in the design, manufacture, sale, and use of spray tanks and other equipment. As
manufacturers of spray tanks and other equipment we want to confirm to you, our customers, our concern for
safety. We take this opportunity to remind you about the simple, basic and common sense rules of safety
when using spray tanks and other equipment. Failure to follow these rules can result in severe injury or death
to operators and bystanders.
It is essential that everyone involved in the assembly, operation, transport, maintenance and storage of this
equipment be aware, concerned, prudent and properly trained in safety.
This also applies to equipment that is loaned or rented to someone who has not read the owner’s manual and
is not familiar with the operation of application equipment.
•
•
•
•
•
•
•
•
•
NEVER EXCEED THE LOAD LIMIT CAPACITY OF THE TRACTOR OR OTHER VEHICLE.
ALL TRACTOR AND TRAILED EQUIPMENT TYRES SHOULD BE INFLATED TO MANUFACTURERS
RECOMMENDED OPERATING PRESSURES.
PLEASE NOTE THAT FILLING THE SPRAY TANK OR OTHER EQUIPMENT COMPLETELY AND OR
THE ATTACHMENT OF ADDITIONAL EQUIPMENT TO THE TRACTOR MAY EXCEED THE TRACTOR’S
MAXIMUM LOAD CAPACITY, AND ADVERSELY AFFECT THE STABILITY OF THE TRACTOR OR
OTHER VEHICLE.
CARGO SHOULD BE PROPERLY DISTRIBUTED AND SECURELY ATTACHED.
REDUCE SPEED WHEN CARRYING CARGO OR PULLING A TRAILER OR TRAILED APPLICATION
EQUIPMENT AND ALLOW GREATER DISTANCE FOR BRAKING.
NEVER ALLOW ANYONE TO RIDE ON YOUR SPRAYER OR OTHER EQUIPMENT.
ALWAYS FOLLOW THE INSTRUCTIONS IN THE OWNER’S VEHICLE MANUAL FOR CARRYING
CARGO OR PULLING A TRAILER.
PROPER MAINTENANCE IN LINE WITH MANUFACTURER’S RECOMMENDED MAINTENANCE
PROCEDURES IS ESSENTIAL.
BEFORE APPLYING CHEMICALS, READ THE LABEL OF THE CHEMICAL MANUFACTURER OR
SUPPLIER FOR PERSONAL PROTECTIVE EQUIPMENT AND OPERATE AS RECOMMENDED.
THE SAFETY OF ALL CHEMICALS USED IN AGRICULTURE IS UNDER THE JURISDICTION OF A
GOVERNMENT AGENCY, IE N.Z. MINISTRY FOR THE ENVIRONMENT.
OWNER’S MANUAL
(Pt.No.2400-5900 Issue 4, October 2015)
Table of Contents
2 4
SAFETY PRECAUTIONS.............................................................................................................
WARRANTY ................................................................................................................................
4 6
SPECIFICATIONS........................................................................................................................
5 7
PRE-OPERATION CHECKS........................................................................................................
6 8
OPERATION ................................................................................................................................
7 9
Operating Tips ............................................................................................................................. 9
RINSE TANK OPERATION ........................................................................................................810
Operating Hints ................................................................................................................... 11
Exploded Diagram .....................................................................................................................10
12
Parts List .................................................................................................................................... 13
Exploded Diagram For units manufactured prior to October 2014 .......................................... 145
13
Parts List For units manufactured prior to October 2014 ......................................................... 153
WARRANTY
1
WARRANTY AND LIABILITY
1.1
Use of the equipment
You must satisfy yourself as to the suitability of the equipment for your intended use(s) of the
equipment.
1.2
1.3
1.4
1.5
1.6
1.7
Your relationship with the retailer
Where you consider you have a warranty claim (or any other claim) in relation to the equipment,
you must contact the retailer who sold you the equipment, not C-Dax directly. The retailer is
responsible for liaising with C-Dax in respect of your claim.
Warranty
C-Dax warrants to the original purchaser that the equipment is sold free from defects in materials
and workmanship for a period of 12 months from date of first retail sale (6 months from date of
first retail sale if the equipment is sold in the U.K.) subject to the terms set out below.
C-Dax will at its option repair or replace the defective equipment (or part of the equipment) or
notify the retailer of the equipment to refund the purchase price for such defective equipment to
you in the event of a breach of this warranty, subject to the terms set out below.
Liability
Except for the warranty set out in clause 1.2 above, all warranties and representations (including
those expressed or implied by law) in respect of the equipment or advice relating to the
equipment provided to you by C-Dax are excluded to the extent permitted by law.
Notwithstanding anything else in this manual, C-Dax’s maximum liability to you (in the event that
such liability exists) in respect of any breach of warranty, any matter set out in this manual, or
for defective equipment or advice relating to the equipment provided is limited at C-Dax’s option
to:
(a)
repairing or replacing the equipment (or part of the equipment); or
(b)
notifying the retailer of the equipment to refund the price for the equipment paid by you.
Notwithstanding anything else in this manual, in no event will C-Dax be liable, whether in
contract, tort (including negligence) or otherwise:
(a)
where you have altered or modified the equipment, misused or misapplied the equipment,
or the equipment has been subjected to any unusual, excessive or non-recommended use,
service or handling (including as set out in this manual);
(b)
where the equipment is not transported, stored, handled or used in accordance with any
directions given by C-Dax (or the retailer) to you (including as set out in this manual);
(c)
where the equipment:
(i)
has been subject to neglect, accident or hireage, or the damage arises from fair wear
and tear, battery damage or chemical attack;
(ii)
has been built to a customer’s specifications; or
(iii)
has been dismantled, repaired or serviced other than by an authorised service agent
of C-Dax;
(d)
for loss or damage caused by any factors beyond C-Dax’s control; or
(e)
for any loss of profit or revenue, or for any special, indirect, incidental or consequential
damage, loss or injury of any kind suffered by you.
1.8
Where C-Dax elects to repair or replace the equipment it will use reasonable endeavours to do so
as soon as practicable but will not be liable for any delay in doing so.
1.9
You agree that the transactions entered into between you and the retailer (and C-Dax) are for the
purposes of trade and that, having regard to all relevant circumstances of the transactions, it is
fair and reasonable that the provisions of the Consumer Guarantees Act 1993 (NZ) do not apply
to those transactions to the fullest extent permitted by law.
SPECIFICATIONS
600L
Dry Weight:
Dimensions:
155 kg
Frame and Tank
Shut off Valve:
Pump:
Pump Oil:
Control Unit:
Drive:
-Width 1300mm
-Height 1150mm
-Length 850mm
Three Point Linkage Galvanised steel
600 litres translucent UV stabilised polyethylene
One way poppet valve
Filling filter basket
In line suction filter
Auto shut-off filter
Imovilli PTO driven M35
SAE 30 antifoam 690ml
Imovilli CD6
Six spline telescoping 16 HP driveshaft
1000L
Dry Weight:
Dimensions:
200 kg
Frame and Tank
Frame:
Tank Size:
Tank Vent:
Filters:
Frame:
Tank Size:
Tank Vent:
Filters:
Shut off Valve:
Pump:
Pump Oil:
Control Unit:
Drive:
-Width 1000mm
-Height 1450mm
-Length 1550mm
Three Point Linkage Galvanised steel
1000 litres translucent UV stabilised polyethylene
One way poppet valve
Filling filter basket
In line suction filter
Auto shut-off filter
Imovilli PTO driven M50
SAE 30 antifoam 690ml
Imovilli CD10
Six spline telescoping 16 HP driveshaft
PRE-OPERATION CHECKS
Remove packaging.
Check major components for damage or missing parts:
• Tank
• Lid
• Filter basket
• Rinse tank
• Pump
• Control Unit and Stand
• Drive shaft
• Suction filter
• L port tap
If everything is satisfactory, then proceed with the commissioning checks:
•
•
•
•
•
•
Check oil level in pump sight glass (¼ to ¾)
Put water in tank (50-100 litres)
Ensure L port is drawing from the main tank
Check for leaks in plumbing
If boom is fitted check mounting bolts for tightness
Ensure control unit pressure control is wound fully out (CCW), dump valve set to 0 and
boom valves set to off.
CD6/CD10 CONTROLLER
• Lubricate dump valve lever mechanism
• Check glycerine level in pressure gauge - Fit new gauge if glycerine leaked out.
Connect driveshaft between pump and PTO shaft
Note Driveshaft may have to be trimmed to suit tractor
DRIVESHAFT
• Shorten both ends of driveshaft if needed
0
• Keep universals within specification. i.e: 15 angle
• Set tractor hydraulics to meet this specification
• Adjust boom height on frame rather than tractor hydraulic
• The driveshaft is rated 16hp and conforms to ISO 5674. DO NOT use driveshaft for heavy
duty equipment.
• Run pump at 540 rpm - Damage to pump will occur if run at less than 350rpm
• Ensure fluid flows in return line to tank and that there are no leaks
• Set control unit pressure to 3 bar (45 p.s.i)
• Open valve to boom and allow fluid to flow until all air is expelled from sprayline
• If hosing or spray pattern is vibrating check accumulator pressure (check pump manual for
correct pressure)
• Check that all nozzles spray evenly and that there are no leaks
• Shut valve and ensure the nozzles stop spraying and don’t drip - check DCV if they do
Hose Reels
•
Increase pressure to 13 bar (195 p.s.i)
•
Recheck plumbing for leaks
•
Open valve to hose reel. Operate spray gun until all air is expelled from spray hose
•
Check hose reel for leaks
OPERATION
Spray mix is placed in the tank via the strainer basket in the lid. When the pump is operated
fluid is drawn through the gate valve and suction filter to the pump where it is forced under
pressure to the control unit. When the pre-set pressure is reached the valve in the control unit
opens allowing fluid to be returned to the tank. The return flow is directed to the bottom of the
tank to avoid foaming of the spray mix and to provide a degree of agitation of the tank contents.
When the outlet valves are opened fluid is supplied to the spraying appliance, either hose reel
or boom.
If a boom is fitted, when the pressure in the spray lines reaches 0.7 Bar the diaphragm check
valves at each nozzle body open allowing fluid to reach the spray tips.
If a hose reel is fitted fluid will pressurise the reel until the spray gun is operated.
When the dump valve on the control unit is operated, the pump output is allowed to return to
the tank with reduced restriction. The resulting drop in pressure allows the DCVs in the boom
to close and spraying will stop.
Operating Tips
NOZZLE TIP SELECTION
•
Select desired nozzle flow/minute from chart • multiply by the number of nozzles. •
equals total flow in litre/minute
NOTE:
• Should not exceed 2/3 of pump capacity
Example:
M35
2 L/min x 12 nozzles = 24 L/min. 24 litres is more than 2/3 the capacity of the
RINSE TANK OPERATION
The system operates by drawing fluid from a fresh water tank mounted on the sprayer, through
the filter, pump, and control unit, and up to a rinse nozzle fitted in the top of the tank. The fluid
flow through the rinse nozzle at a nominal pressure (30-60 psi) spins the rinse nozzle and
sprays the fresh water around all sides inside the tank, rinsing it clean.
It consists of a 50L auxiliary water tank, a 3-way filter suction valve and suction hose, tank
rinse nozzle, and an auxiliary pressure regulator valve to isolate the system when not required.
The below picture shows the plumbing for the 50L rinse tank fitted as standard to the unit.
Suction Line From Main Spray Tank
Suction Line From 50L Rinse Tank
Tap Shown In Rinse Position
Rinse Nozzle
The rinse nozzle is located in a central position in the top of the main spray tank
OPERATION
Ensure control unit pressure control is wound fully out (CCW) and dump valve set to 0 (dump
position):
Run pump at 540 rpm
Ensure fluid flows in return line to tank and that there are no leaks
Turn lever on control unit to I (pressure position)
Set Control unit pressure to 4-bar (60 psi) (See Sprayer owners manual operating
section for further control unit instructions)
Remove rinse tank lid to allow air into tank.
Open control unit valve to rinsing nozzle, and allow fluid to flow until tank-rinsing nozzle
is operating.
Ensure nozzle is spraying evenly around tank.
Shut off control unit valve and ensure nozzle stops spraying and does not drip.
Replace rinse tank lid.
-
Ensure control unit pressure control is wound fully out (CCW) and dump valve set to 0
(dump position)
Shut off pump.
Operating Hints
Recommended operating pressure for tank cleaning is 4 Bar (60 psi). For optimum tank
cleaning, remove lid filter basket before operating rinse nozzle. To prevent rinse tank being
sucked in during tank rinsing, remove rinse tank lid before operating rinse nozzle. Replace
rinse tank lid after closing rinse nozzle.
Exploded Diagram
Parts List
Item
No.
QTY.
1
1
2
1
3
1
4
1
5
2
6
4
7
4
8
8
9
8
10
1
11
4
12
1
13
4
14
3
15
8
16
3
17
4
18
4
19
10
20
3
21
4
22
4
23
4
24
4
25
4
26
3
27
1
28
1
29
1
30
1
31
2
32
1
33
1
34
1
35
1
36
1
37
1
38
1
39
1
40
1
41
1
42
1
43
1
44
2
e9 part no
1013-4275
1300-3250
1300-4000
1450-4500
2000-0018
2000-0020
2000-0032
2000-0038
2000-2019
2000-3023
2010-7300
2220-0700
2840-0660
2840-0816
3070-0300
3122-0008
3170-0006
3170-0008
3170-0010
3250-0008
3290-0840
3290-1025
3290-1025
3290-1050
3310-5011
3330-8008
3400-1120
3400-8340
3500-2600
3700-9140
3700-9190
3750-5000
4090-0016
4090-0016
4100-0013
4100-0013
4100-0013
4100-3025
4100-3032
4100-3032
5000-1300
5000-1600
5000-1650
5245-4300
e9 description
Adaptor-Imovilli-PTO-Bare Pump to Male Spline-M35
Bracket-Controller-CD6/7-350mm-In-Ex 3PL-ZP
Bracket-Controller-Stand-In-Ex 3PL/SO500 ED-ZP
Bush-Linkage-3 Point-Top Link-CAT1-ZP
Clamp-Hose-Herbi-H-Ratchet-18.1<>20.6mm-Black-Nylon
Clamp-Hose-Herbi-J-Ratchet-20.3<>23.0mm-Black-Nylon
Clamp-Hose-Herbi-P-Ratchet-32.0<>34.8mm-Black-Nylon
Clamp-Hose-Herbi-R-Ratchet-38.0<>41.0mm-Black-Nylon
Clamp-Hose-Oetiker-Single Ear Stepless-19.4<>22.6mm-S/S
Clamp-Hose-Oetiker-Two Ear-23.0<>27.0mm-ZP
Clamp-Retainer-In-Ex 600L Tank-ZP
Controller-Imovilli-CD62 Port-50 Bar 70L-No Gauge
Fastener-Bolt&Nut-Hex-8.8 Grade-M6x60-ZP
Fastener-Bolt&Nut-Hex-8.8 Grade-M8x16-ZP
Fastener-Machine-Screw-CSK-8Gx3/4-Pozi-Stainless
Fastener-Nut-Flanged-Locking-M8-ZPG
Fastener-Nut-Nyloc-M6-ZP
Fastener-Nut-Nyloc-M8-ZP
Fastener-Nut-Nyloc-M10-ZP
Fastener-Rod-Threaded-4.6 Grade-M8-ZP
Fastener-Set Screw-Hex-8.8 Grade-M8x40-ZP
Fastener-Set Screw-Hex-8.8 Grade-M10x25-ZP
Fastener-Set Screw-Hex-8.8 Grade-M10x25-ZP
Fastener-Set Screw-Hex-8.8 Grade-M10x50-ZP
Fastener-Washer-Flat-Heavy-M10x40x3-Square-Galv
Fastener-Washer-Spring-M8-ZP
Filter-Basket-D255-204x185x240mm
Filter-Suction-Complete-1 1/2BSPM-50 Mesh-314-Incl Valve-Black-Nylon
Frame-3PL-InEx-600L-GL
Gasket-Washer-21x33x2-Rubber
Gasket-Washer-40x60x4-Rubber
Gauge-75mm-Bottom Mount-580PSI-40Bar-1/4BSPT-G/Filled
Hose-By Pass-Cross Braided-16mm ID-17 Bar-Clear Plastic
Hose-By Pass-Cross Braided-16mm ID-17 Bar-Clear Plastic
Hose-Spray-Delivery-40 Bar-13mm ID-Yellow
Hose-Spray-Delivery-40 Bar-13mm ID-Yellow
Hose-Spray-Delivery-40 Bar-13mm ID-Yellow
Hose-Suction-Wire Reinforced-25mm ID-Clear Plastic
Hose-Suction-Wire Reinforced-32mm ID-Clear Plastic
Hose-Suction-Wire Reinforced-32mm ID-Clear Plastic
Lid-Tank-D122-Vented
Lid-Tank-D255 Bare-Vented-Black-Nylon
Lid-Tank-D255-Ring Only-Incl Gasket
Mount-3PL-Hose Reel/6A/Fieldjet T-ZP
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
1
3
1
3
2
1
2
2
1
1
2
1
2
1
8
1
1
1
1
1
1
5300-5200
6100-4700
6100-4740
6200-1610
6200-2380
6200-2520
6200-2520
6200-5460
6200-8450
6200-8515
6200-8620
6200-9420
6200-9450
6250-8600
6250-8620
6800-7700
7500-3552
7500-4450
8427-7360
8900-1120
8900-4310
Nozzle-Tank Rinse-360 Deg-1/2BSPF-Plastic
Pin-Linch-3 Point Linkage-ZPG
Pin-Linkage-3 Point-Top Link-Cat1-121mm-ZP
Pipe-Fitting-Connector-Elbow-13 Shank-Incl 1/2BSPF Fly Nut-Brass
Pipe-Fitting-Elbow-1 1/2BSPMx1 1/2BSPF-Nylon
Pipe-Fitting-Elbow-33 Shank-Incl 1 1/2BSPF Fly Nut-Nylon
Pipe-Fitting-Elbow-33 Shank-Incl 1 1/2BSPF Fly Nut-Nylon
Pipe-Fitting-Nut-Back-1 1/4BSP-Plastic
Pipe-Fitting-Straight-25 Shankx1 1/4BSPF-Plastic
pe-Fitting-Straight-32 Shank-Incl 1 1/4BSPF Fly Nut-Plastic
Pipe-Fitting-Straight-40BSPMx40BSPM-Plastic
Pipe-Fitting-Thru Tank-Elbow-16x16 Shankx1/2BSPM-Plastic
Pipe-Fitting-Thru Tank-Straight-1 1/4BSPM-Nylon
Plug-Tube End-Square-7/8"x7/8"-Black-Plastic
Plug-Tube End-Square-1 1/2"x1 1/2"-Black-Plastic
Pump-Imovilli-M35B-Bare
Rota-Tank-50L-In-Ex-RINSE TANK inc DRAW-Natural-MDPE
Rota-Tank-600L-Spray-Natural-MDPE
Sub-Reel Assembly-50m-Red-In-Ex-H10 With HG2 Gun
Valve-Ball-L Port-1 1/2BSPF-3Way-Lever Handle-Plastic
Valve-Imovilli-Ball-3/8BSPMx1/2BSPM-DX-Brass
Exploded Diagram For units manufactured prior to October 2014
Parts List For units manufactured prior to October 2014
ITEM
NO.
1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
2
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
QTY.
1
1
1
1
2
4
4
4
8
1
4
1
4
2
8
4
4
10
4
4
4
4
4
2
1
1
1
1
1
1
1
1
1
1
1
1
1
1
2
3
e9 part no
1013-4275
1300-3250
1300-4000
1450-4500
2000-0018
2000-0020
2000-0032
2000-0038
2000-2019
2000-3023
2010-7300
2220-0700
2840-0660
2840-0916
3070-0300
3170-0006
3170-0008
3170-0010
3290-0840
3290-1025
3290-1025
3290-1050
3310-5011
3330-8008
3400-1120
3400-8360
3500-2600
3700-9140
3700-9190
3750-5000
4090-0016
4090-0016
4100-0013
4100-0013
4100-3025
4100-3032
5000-1600
5000-1650
5245-4300
6100-4700
e9 description
Adaptor-Imovilli-PTO-Bare Pump to Male Spline-M35
Bracket-Controller-CD6/7-350mm-In-Ex 3PL-ZP
Bracket-Controller-Stand-In-Ex 3PL/SO500 ED-ZP
Bush-Linkage-3 Point-Top Link-CAT1-ZP
Clamp-Hose-Herbi-H-Ratchet-18.1<>20.6mm-Black-Nylon
Clamp-Hose-Herbi-J-Ratchet-20.3<>23.0mm-Black-Nylon
Clamp-Hose-Herbi-P-Ratchet-32.0<>34.8mm-Black-Nylon
Clamp-Hose-Herbi-R-Ratchet-38.0<>41.0mm-Black-Nylon
Clamp-Hose-Oetiker-Single Ear Stepless-19.4<>22.6mm-S/S
Clamp-Hose-Oetiker-Two Ear-23.0<>27.0mm-ZP
Clamp-Retainer-In-Ex 600L Tank-ZP
Controller-Imovilli-CD62 Port-50 Bar 70L-No Gauge
Fastener-Bolt&Nut-Hex-8.8 Grade-M6x60-ZP
Fastener-Bolt&Nut-Hex-8.8 Grade-M8x16-ZP
Fastener-Machine-Screw-CSK-8Gx3/4-Pozi-Stainless
Fastener-Nut-Nyloc-M6-ZP
Fastener-Nut-Nyloc-M8-ZP
Fastener-Nut-Nyloc-M10-ZP
Fastener-Set Screw-Hex-8.8 Grade-M8x40-ZP
Fastener-Set Screw-Hex-8.8 Grade-M10x25-ZP
Fastener-Set Screw-Hex-8.8 Grade-M10x25-ZP
Fastener-Set Screw-Hex-8.8 Grade-M10x50-ZP
Fastener-Washer-Flat-Heavy-M10x40x3-Square-Galv
Fastener-Washer-Spring-M8-ZP
Filter-Basket-D255-204x185x240mm
Filter-Suction-Complete-1 1/4BSPF-50 Mesh-312-Black-Nylon
Frame-3PL-InEx-600L-GL
Gasket-Washer-21x33x2-Rubber
Gasket-Washer-40x60x4-Rubber
Gauge-75mm-Bottom Mount-580PSI-40Bar-1/4BSPT-G/Filled
Hose-By Pass-Cross Braided-16mm ID-17 Bar-Clear Plastic
Hose-By Pass-Cross Braided-16mm ID-17 Bar-Clear Plastic
Hose-Spray-Delivery-40 Bar-13mm ID-Yellow
Hose-Spray-Delivery-40 Bar-13mm ID-Yellow
Hose-Suction-Wire Reinforced-25mm ID-Clear Plastic
Hose-Suction-Wire Reinforced-32mm ID-Clear Plastic
Lid-Tank-D255 Bare-Vented-Black-Nylon
Lid-Tank-D255-Ring Only-Incl Gasket
Mount-3PL-Hose Reel/6A/Fieldjet T-ZP
Pin-Linch-3 Point Linkage-ZPG
41
42
43
44
45
46
47
48
49
50
51
52
53
54
1
2
1
1
1
1
1
1
1
8
1
1
1
1
6100-4740
6200-1610
6200-2580
6200-5460
6200-8480
6200-8540
6200-9420
6200-9450
6250-8600
6250-8620
6800-7700
7500-4450
8427-7360
8900-4490
Pin-Linkage-3 Point-Top Link-Cat1-121mm-ZP
Pipe-Fitting-Connector-Elbow-13 Shank-Incl 1/2BSPF Fly Nut-Brass
Pipe-Fitting-Elbow-33 Shank-Incl 1 1/4BSPF Fly Nut-Nylon
Pipe-Fitting-Nut-Back-1 1/4BSP-Plastic
Pipe-Fitting-Straight-25 Shankx1 1/4BSPF-Plastic
Pipe-Fitting-Straight-33 Shankx1 1/4BSPF-Plastic
Pipe-Fitting-Thru Tank-Elbow-16x16 Shankx1/2BSPM-Plastic
Pipe-Fitting-Thru Tank-Straight-1 1/4BSPM-Nylon
Plug-Tube End-Square-7/8"x7/8"-Black-Plastic
Plug-Tube End-Square-1 1/2"x1 1/2"-Black-Plastic
Pump-Imovilli-M50-Bare
Rota-Tank-600L-Spray-Natural-MDPE
Sub-Reel Assembly-50m-Red-In-Ex-H10 With HG2 Gun
Valve-Knife-Sliding-1 1/4BSPMx1 1/4BSPF-Nylon
Was this manual useful for you? yes no
Thank you for your participation!

* Your assessment is very important for improving the work of artificial intelligence, which forms the content of this project

Download PDF

advertising